
SpareParts Book Rev. 2.0

Macchina ATVwth

Sezione 1

ATVwth_part1

SerNo PartNo Description Quantity

1 GB91‐3.2x16 Cotter Pin 3.2x16 2

2 GB97.1‐10 Plain Washer 10 21

3 AT120.111 Stick 1

4 AGL125.123 Fender 12

5 AGL125.124 Narrow Fender 1

6 GB5783‐M12x30 Bolt M12x30 20

7 GB93‐12 Spring Washer 9

8 EFGC125.115 Bearing Seat 2

9 UC207 Bearing UC207 2

Pagina 1 di 6

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole



10 AT120.026 Blade Axle 1

11 GB5782‐M12x80 Bolt M12x80 28

12 AT120.118

13 AT120.119

14 GB889.1‐M12 Lock Nut M12 40

15 GB13871‐55x80x8 Oil Seal 55x80x8 1

16 AT120.116 Seal Bush 1

17 GB1152‐M8x1 Grease Nipple M8x1 4

18 AT120.101 Lower Cover 1

19 GB5783‐M6x12 Bolt M6x12 2

20 GB93‐6 Spring Washer 6 2

21 GB97.1‐6 Plain Washer 6 2

22 GB889.1‐M8 Lock Nut M8 4

23 GB97.1‐8 Plain Washer 8 12

24 AT120WD.012 Lower Cover Base 1

25 Z4‐35x60 Power Lock Z4‐35x60 1

26,1 AGL125.120 Small Pulley (ATV120 Two Groove) 1

26,2 Small Pulley (ATV145 Three Groove) 1

27 AT120.022 Right Skid 1

28 AT120WD.018 Mower Body 1

29 GB5783‐M12x35 Bolt M12x35 4

30 AT120.021 Left Skid 1

31 AT120.013 Side Guard 2

32 AT120.104 Plug 2

33 6‐DZM‐14 Battery 6‐DZM‐14 1

34 AT120.131 Isolation Plate 1

35 AT120.132 Battery Cover 1

36 GB5782‐M10x110 Bolt M10x110 2

37 JF420 Gasoline Engine 1

38 GB5783‐M10x45 Bolt M10x45 4

39 GB889.1‐M10 Lock Nut M10 5

40 GB/T1154‐B1067 V Belt VB1067 2

41 AT120.024 Frame of Tension Pulley 1

42 GB893.1‐47 Ring 47 1

43 GB278‐303 Bearing 303‐2Z 2

44 AT120.115 Tensioner Pulley 1

45 GB96‐8 Plain Washer 8 1

46 GB5783‐M8x20 Bolt M8x20 5

47 GB93‐8 Spring Washer 8 9

Pagina 2 di 6

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole



48 AT120.109 Spring 1

49 AT120.012 Upper Cover Base 1

50 UNF 5/16‐24X1 Bolt UNF 5/16‐24x1 4

51 L100B2.001 Clutch Assembly 1

52 AT120.114 Spacer Washer 1

53 UNF 7/16‐20x1.5 Bolt UNF 7/16‐20x1.5 1

54 AT120.102 Upper Cover 1

55 AT120.020 Right Support Plate 1

56 GB2673‐M8x25 Bolt M8x25 8

57 AGL125.113 Bearing Seat 2

58 UC205 Bearing UC205 2

59 AT120.025 Roller 1

60 AT120.110 Fender 1

61 AT120.019 Left Support Plate 1

Sezione 2

ATVwth_part2

SerNo PartNo Description Quantity

1 AT120.002 Pulled Frame Assembly 1

2 AT120WD.003 Mower Assembly 1

3 AT120W.011 Wheel Axle 2

Pagina 3 di 6

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole



4 GB278‐205‐2Z Bearing 205‐2Z 4

5 16x6.5‐8 Tire 16x6.5‐8 2

6 AT120.121 Bush 2

7 GB96‐10 Big Washer 10 2

8 GB93‐10 Spring Washer 10 2

9 GB5783‐M10x25 Bolt M10x25 2

10 AT120.122 Dust Cover 2

11 GB889.1‐M20 Lock Nut M20 2

12 GB97.1‐20 Plain Washer 20 2

13 AT120W.101 Bush 2

14 AT120W.004 Handle Assembly 2

15 AT120WD.007 Back Door Assembly 1

Sezione 3

ATVwth_part3

SerNo PartNo Description Quantity

1 AT120WD.011 Back Door Weldment 1

2 GB4141.26‐CM12x16 Lift Handle 2

3 GB5783‐M12x35 Bolt  M12x35 3

4 GB889.1‐M12 Lock Nut M12 5

5 GB5783‐M12x40 Bolt  M12x40 2

Pagina 4 di 6

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole



Sezione 4

ATVwth_part4

SerNo PartNo Description Quantity

1 AT120.120 Handle Sleeve 2

2 AT120W.013 Handle 1

3 GB70.1‐M8x35 Bolt M8x35 1

4 GB276‐8104 Bearing 6004 1

5 GB1152‐M6 Grease Nipple M6 1

6 AT120W.014 Outside Pipe 1

7 GB301‐51104 Bearing 8104 1

8 AT120W.015 Screw Thread Rod 1

9 AT120W.016 Inside Pipe 1

10 GB5782‐M12x70 Bolt M12x70 1

11 GB889.1‐M12 Nut M12 1

12 GB894.1‐20 Collar Ring 20 1

Sezione 5

Pagina 5 di 6

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole



ATVwth_part5

SerNo PartNo Description Quantity

1 GB/T91‐5x30 cotter pin 5X30 2

2 GB97.1‐18 washer 18 2

3 AT120.108 rod 1

4 AT120.016 link plate weldment 1

5 GB5782‐M16x80 bolt M16X80 1

6 AT120.106 pin 1

7 AT120.015 pulled pipe weldment 1

8 GB889.1‐M16 lock nut M16 3

9 RP‐3.2 R pin 3.2 1

10 AT120.017 adjuster 1

11 GB5782‐M16x65 bolt M16X65 2

12 AT120.105 bush 2

13 AT120.014 link pipe 1

14 GB5782‐M12x65 bolt M12X65 2

15 GB889.1‐M12 lock nut M12 2

16 QT50 Trailer coupler 2" 1

Pagina 6 di 6

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole




